AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client:  Aventino Group Pty Ltd T/AS Wonderwood Floors Test Number : 21-003056
Unit 1/27 Leeds Street Issue Date : 1/09/2021
Rhodes NSW 2138 Print Date : 3/09/2021
Sample Description Clients Ref: "14mm Engineered Timber Flooring"

Engineered timber flooring planks
End Use: Flooring
Nominal Thickness : 14mm

ASNZS 2098.11-2005 Formaldehyde Release

Test Result: 0.37 mg/L

Test pieces: 20 pieces were prepared
Conditions: 20+/-2degC and 65+/-5% Relative Humidity for 7 days

Tested at AWTA JSIC JinAo Testing Co Ltd
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